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Turnbuckle M3 x 29mm
XP- 1015

4.8mm Ball End 10mm Thread
XP- 10i51

4.8mm Ball End 6mm Thread

XP-10149

4.8mm Ball End 5mm Thread
XP-10148

I5mm

4.8mm Fial Type Ball End I5mm
XP-10636

13mm

4.8mm Fial Type Ball End 13mm
XP-10635

Anli-Roll Bar Ball Joint Sel
XP-10883

=™

Composile Anti-Roll Bar Ball Joint
XP-10652

O

Aluminum Anli-Roil Bar Bali
XP-10818

For Front Camber Link

For Steering 12mm

Mﬁ:’\“

For Servo

For Rear

W

(C

)
s

Aluminum
Anli-Roll Bar Bali

Anli-Roll Bar Bali Joint Set
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EXECUTE;
== 2. Gear Diff Assembly

Flal Head Screw M2.5 x 8mm
XP-40044

Bevel Gears 18T
XP-10009

N L, Gear Differential Cover %
: Pin 2 x 9.8mm

Gear Diff
Cross Pin

O-ring 25 x Imm
XP-10183

Spacer
4mm Alu Gear 3.6 x 9.5 x 0.2mm

Diff Outdrive Adapler @

Gear Diff Cross Pin

XP-i0009 Bevel Gears 18T

U

@) Diff Gaskel &

XP-10i78

Pin 2 x 9.8mm
4mm Alu Gear Diff spacer
Ouldrive Adapler Z
XP-1I0I6 5 x I5 x 0.4mm @ g
X-ring 5 x 2mm &\ Low Grip High Grip
) 1.5g Diff il
@ 75q PN > 300000cs} IMillion cst

Ci ite Adjustment /4 D
Bearing 10 x 15 x 4mm Bgtlzgfa’r;g ,#jz men ' Composite Adjustment
XP-40065 XP-10107 ) Ball-Bearing Hub

Flal Head Screw =
M2.5 x 8mm =
)
Pin 2 x 9.8mm
XP-40069
Bearing
4mm Alu Gear Diff 10 x 15 x 4mm
Ouldrive Adapler
Gear Differential Case
XP-1i0i0

Spacer 5 x 15 x 0.4mm
XP- 10181

O-ring 25 x Imm

©

Spacer 3.6 x 9.5 x 0.2mm
XP-10i182

Bearing
10 x I5 x 4mm

Gear Differential Cover
XP-110iI0

Compoaosile Adjustment
Bali-Bearing Hub

roge 2 XPRESS
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Silicone Gear Differential X-RING 5x2mm
XP-10600




EXECUTE;
== 3. Cenler Pulley Assembly

MF I Cenler Pulley Shaft

Spur Gear 64P 86T

XP-40222 MF | Composile Center Pulley 20T
@\\\\“ MF I Aluminum Center Pulley Adaptor

Center Pulley Adaplor Cap - i

XP-10985 &P Bearing 4 x 8 x 3mm

@ Round Head Screw RM2.5 x 4mm

Cenler Pulley Adapltor Cap Oring
XP-10985

XP-10982

Spur Gear 64P 86T

il

MF i Aluminum Cenler Pulley Adaptar
XP-10983

MF 1 Cenler Pulley Shaft
XP-i0970

s

Round Head Screw RM2.5 x 4mm
XP-40248

Bearing 4 x 8 x 3mm
XP-40249

@ Bearing 6 x 10 x 3mm
XP-40250

Dmm Flal Head Hex Screw M2 x 6mm
XP-40251

Center Pulley Adaplor Cap

oo 3 XPRESS,

www.rc-xpress.com



N\ -
EXELLTE:
Z A X

4. Motor Mount Assembly

Baltery Stopper
- XP-10i80
Round Head Screw RM3 x 6mm

off < .
o> O .
‘ O O

MF I Aluminum Molor Mount
XP-10964

Bando Keviar Drive Beil
3.5x243mm
XP-10988

Spacer 3 x 5 x 0.2mm

Bearing

3x6x2.5mm ﬁ '

Alu Shim
Flal Head Screw FM3 x I2mm 3x5.5x2mm Flal Head Screw
XP-40050 Alu Shim @ FM3 x 8mm
3x55x Imm
Round Head Screw RM3 x 6mm
XP-40037 Battery Stopper @
Yy Slopp ((((((({(/( @
B ;;’:’Zg:; Ba d Screw RM3 x 8mm Flat Head Screw FM3 x i2mm

Default Selup

Use the top hole for loose tension
and boltom for tighter tension

und Head Screw
/ M3 x 8mm
>

MF I Aluminum Servo Mount
XP-10966

Fiat Head Screw FM3 x i2mm

Servo Horn 25T for Fulaba
XP-10i63
Battery Stopper
Alu Shim 3 x 5.5 x 2mm
Alu Shim 3 x 5.5 x Imm
Spacer 3 x 5 x 0.2mm f
(©) oo N
‘3 Bearing 3 x 6 x 2.5mm 4.8mm Bali End
\ XP-40060 6mm Thread g@
A Caulion g@ Servo Horn
From Servo Link
Round Head Screw
RM3 x 8mm

Aluminum Shim 3x5.5x 1.0mm
XP-10240

Aluminum Shim 3x5.5x2.0mm
XP-1024i

© ©
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MF1 Aluminum Sleering Arm
XP-10967

Bearing 5 x 8 x 2.5mm
XP-4006i

Flanged Bearing 3 x 6 x 2.5mm
XP-40126

Round Head Screw M3 x 6mm
XP-40037

4.8mm Ball 4mm Thread
XP-10987

4.8mm Ball End 6mm Thread
XP-10149

MF 1 Aluminum Sleering Plate
XP-10969

©

Aluminum Shim 3x5.5x2.0mm
XP-1024i

MF i Aluminum Steering Pos}
XP-10968

Bearing 5 x 8 x 2.5mm

Bearing 5 x 8 x 2.5mm

From Servo Link

[ From Sleering Link ]

4.8mm Ball
4.8mm Bali 4mm Thread

6mm Thread

[ From Steering Link ]

4.8mm Ball

4mm Thread Flanged Bearing

3x6x2.5mm

M3 x 6mm

Round Head Screw ﬁ

Note The Direction

Round Head Screw
M3 x 6mm

Cl

MF ! Aluminum Sleering Pos}

Flanged Bearing
@ 3x6x2.5mm

MF I Aluminum
Steering Plate

Aluminum Shim
3x5.5x2.0mm

Outer Diameter 6mm - 8mm
For Different Angle Steering

Round Head Screw
M3 x 6mm

Nole The Direction

Page 5
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Separale Bulkhead [FR/RL] XP-108I5

Aluminum 2 Piece
Suspension Mount
XP-10123

Fiat Head Screw M3 x 6mm
XP-40046

Horizonlal Offset
Choice of either 0.5 or 1 mm offsel from cenler

Note The Direction

(oo000)

Eccentric Bushing Sel
XP-10127

Separale Bulkhead

MF | Graphite 2.25mm Main Chassis
XP-10963

Separale Bulkhead
j (FL/RR)

—
K Nole The Direclion

% Flal Head Screw M3 x 6mm

&

Flat Head Screw M3 x 6mm

Page 6

XBERESS)

www.rc-xpress.com



-
5
E
n
n
<
—
c
S
o
=
—
8
5
=
N

ENELCLTE:
NEELT,

Loose / Tight
Default Diff Position

Flal Head Screw FM3 x 6mm

Fiat Head Screw FM3 x 6mm

Screw Bag

£
G
x
3
T
3
g
W
=
8
x
]
T

XP-40046

=|m
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EXELCLTE:
Z A X

8. Molor Mount Assembly

Bag H, Carbon and Screw Bag

Fiat Head Screw FM3 x 6mm
XP-40046

Round Head Screw RM3 x 8mm
XP-40038

Round Head Screw RM3 x 10mm
XP-40039

Round Head Screw RM3 x | 2mm
XP-40040

MF I Aluminum Upper Bulkhead
XP-10973

MF 1 Aluminum Camber
Link Mount
XP-10974

MF | Aluminum Fronk
Shock Tower
XP-10971

MF i Aluminum
~.Upper Bulkhead

MFi Aluminum
Upper Bulkhead

Round Head Screw ‘
RM3 x 8mm

¥

Round Head Screw
RM3 x 10mm

MF I Aluminum
Camber Link Mount
Round Head Screw
RM3 x 8mm

MF I Aluminum

Camber Link Mount
Round Head Screw

MF 1 Aluminum Rear
Shock Tower
XP-10972

MF I Aluminum
Front Shock Tower

MF | Aluminum
Front Shock Tower

Fiat Head Screw FM3 x 6mm
Round Head Screw MFI Aluminum
RM3 x 12mm Upper Bulkhead

¥

|

MF | Graphile 3mm
Rear Bady Mount
XP-10979

MF1 Aluminum
Camber Link Mount

Round Head Screw

Round Head Screw RM3 x 8mm

RM3 x 8mm

¥

MF I Aluminum
Upper Bulkhead

MF1 Aluminum

Camber Link Mount
Round Head Screw
RM3 x 8mm

MF 1 Aluminum
Rear Shock Tower

MF I Aluminum
Rear Shock Tower

Flal Head Screw
FM3 x 6mm

Page 8
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Fial Head Screw FM3 x 6mm

Bag F, Carbon and Screw Bag

Round Head Screw RM3 x 6mm

XP-40037
MF | Aluminum Rear Stiffener

XP-10978

E
E
w
x
3
T
3
y
&
o
8
T
&
T

Fiat Head Screw FM3 x 5mm

XP-40045
XP-40046

-

Flal Head Screw FM3 x 6mm

Round Head Screw RM3 x 6mm

MF | Aluminum
Rear Sliffener

Round Head Screw
RM3 x 6mm

Round Head Screw

Rear Sliffener Post Type B
Round Head Screw
RM3 x 6mm
MF i Aluminum

¥

MF | Aluminum

Flal Head Screw FM3 x 6mm

Rear Sliffener Post Type A

MF I Aluminum Rear Sliffener Post Type A
XP-10975
MF I Aluminum Rear Sliffener Post Type B
XP-10976

MF | Graphile 2mm Rear Stiffener
XP-10977

),

Fiat Head Screw FM3 x 6mm

Flal Head Screw FM3 x 6mm

Page 9
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. . Round Head Screw M3 x 8mm
Hard Compasite Sleering
Biock Right
XP-10247
Steel Double Joint
Hard Composile Steering Universl Shaft
Block Plale Left
Hard Composile Steering
Black Left
XP-10247
5 x 7 x 0.2mm Spacer
Hard Compoaosile Steering
Block Piale Right Bearing 5 x 10 x 3mm
Optlional XP-10247
Cap Head Screw | Hard Compoaosile Steering
MLE x dmm Block Left Hex Sel Screw
. . : M3 x 2mm |
Hard Compoaosile Steering Steel 2 x 12mm
Block Plate Left Flatspot Pin
Optional XP- 10247 ™~
Pin 2 x 9.8mm
@ Bearing 5 x 10 x 3mm Alu Wheel Hub Red
XP-40063 Driveshaft
- Protector
¥:,- Blade 4mm
Bearing 5 x 10 x 4mm =
@ XP-40064
Alu Whee! Hub Red
XP-10i29
Optional XP-200i5 , XP-20016
Pin 2 x 9.8mm
 — XP-40069 g Round Head Screw M3 x 8mm
Round Head Screw M3 x 8mm
XP-40038
e Cap Head Screw M1.6 x 4mm
XP-10i29 Hard Composite Steering
Block Plale Right
il Hex Sel Screw M3 x 2mm
o XP-40051
5 x 7 x 0.2mm Spacer
XP-40086
5 x 7 x 0.2mm Spacer
) Sleel 2 x I2mm Flalspot Pin
for Universal
XP-4007! Bearing 5 x 10 x 3mm X
\ Bearing
‘E Driveshaft Protector Blade } AN 5% 10 x 4mm Cap Head Screw
|@| 4dmm XP- 10876 Hard Ca!'npns:fe Steering MLE x dmm
=l Block Right
EN )/@
@ | Pin 2 x 9.8mm & @
)S(f:-ellal"l;;blz Joint Universal Shaft Alu Wheel Hub Red
Oplional XP- 10334 | |
poce 1 XPRESS
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‘ Hard Strong Compaosile V2
C Hub 4 Degree Left
% XP-108i0

Hard Strong Composile V2
C Hub 4 Degree Right
XP-i08i10

Suspension Pivol Pin 3 x 42mm
XP-10139

L TT ]

3mm Outer Suspension Pin w/ Groove
XP-10602

Ol

Alu Shim 3 x 5.5 x Imm
XP- 10119 /7 XP-10240
m

Sel Screw M3 x 3mm
XP-40052

Hex Sel Screw M4 x I0mm
XP-40056

TG

Hex Sel Screw M3 x 8mm
XP-40054

\ M4 x10mm

Sel Screw M3 x 3mm

Hex Sel 5crew M4 x I0mm

Hex Sel Screw

@

Hex Sel Screw M3 x 8mm

Ry,

3mm Outer Suspension w/ Groove

Front Composile Suspension Arm
(Strong)

Suspension Pivol Pin
3 x 42mm

L

Hex Sel Screw M3 x %

3mm Fiat Spol Suspension

C Hub Upright Pivot Pin

Suspension Pivol Pin 3 x 42mm

Composile C Hub 4 Degree L (Strong)

e

Sel Screw M3 x 3mm

IXBERESS

www.rc-xpress.com



N\ _
EXELCLTE:
Z A X

I3. Knuckle Assembly

Bag I, Spacer and Screw

Alu 5him 3 x 5.5 x Imm
XP-10119

King Pin Collar V2
XP-10401

King Pin V2
XP-10401

Ol
N
|

Composile Body Support Brace
XP-10819

o)

Composite Body Support Base - Left
XP-10819

t

Composilte Body Support Base - Right
XP-10819

Hex Screw Round Head M2 x 6mm
XP-40i00

(i
Sel Screw M3 x 3mm
XP-40052

Hex Sel Screw M3 x 3mm ®

Composile Body
Supporl Brace

4.8mm Ball

M2 x 6mm 10mm Thread
Round Head Screw
Composite Body g g
Support Base Left

N @\\

oy

Alu Shim 3 x 5.5 xImm

4.8mm Ball
10mm Thread

Vi
&

M2 x 6mm Round Head Screw

Composite Body Support Base

Hex Sel Screw M3 x 3mm

King Pin

From Front Camber Link

Flanged King Pin Collar

Page I3
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Bag G, Bag I ,Screw Bag and Bag Spacer

UWJjpo coll )

Alu Front Lower I-Piece Suspension Holder — FF
XP-10114

Ol

Alu Shim 3 x 5.5 x Imm
XP-10119 / XP-10240

Fiat Head Screw M3 x 6mm
XP-40046

Eccentric Bushing Sel
XP-10i27

Optional

oo ool 1]

Oe=——="0

Brass Fronl Lower i-Piece Suspension Hoider — FF
XP-10199

Defaull Selup

Choice of either 0.5 or
1 mm offsel from cenler

Diagonal Offset

Use either 0.5 or I mm lo shift the roli @\

center in a diagonal direclion from

the center
Eccentric Bushing Set @\\
. g
Horizonlal Offset K

Alu Front Lower I-Piece
Suspension Holder — FF

Alu Shim 3 x 5.5 x Imm

Alu Shim 3 x 5.5 x Imm

\\

s\

D).

Alu Front Lower I-Piece Suspension
g Holder - FF

Cadi
Alu Shim
3x 55x Imm

/)
> 1.4

308 ‘&Q
N

Page 14

IXBRESS

www.rc-xpress.com



Bearing 5 x 10 x 4mm
XP-40064

Alu Wheel Hub
XP- 10129

Pin 2 x 9.8mm
C—)  xp-qo0069

@ H Alu 5him 3 x 5.5 x Imm
XP-10119 / XP-10240

|l ﬂ Bearing
3x46.5mm Suspension Pival Pin 5 x 10 x 4mm
XP-10874
Rear Axle
XP-10576 Composite Rear Upright
(Strong)

Pin 2 x 9.8mm

From Rear Camber Link

Bearing
5x 10 x 4mm

Alu Wheel Hub

Composile Rear Upright (Hard) V2

XP-i0822 Hex Sel Screw
M4 x10mm
Alu Shim
3x55x Imm
i Sel Screw M3 x 3mm
XP-40052 Strong Rear Compaosite
Suspension Arms V2
. TT 1]
3mm QOuter Suspension Pin w/ Groove @\

XP-i0602
Alu Shim

3 x 46.5mm

‘ Alu Shim

Strong Rear Compasite Suspension Arms V2
XP-10923 Suspension Pivol Pin
3 x 46.5mm

(A

Suspension Pivol Pin

3x55x Imm /@

Hex Sel Screw

M3 x 8mm

Hex Sel Screw
M4 x I0mm

Alu Shim
3x55x5mm

Strong Rear Compaosile
Suspension Arms V2

Hex Sel Screw M4 x IOmm
XP-40056

G

Hex Sel Screw M3 x 8mm
XP-40054

© []

Aluminum Shim 3x5.5x5.0mm

XP-40i56 3mm Outer Suspension Pin

w/ Groove

Sel Screw M3 x 3mm

3mm Outer Suspension Pin
w/ Groove

Page I5
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Bag G, Bag J, Spacer Bag and Screw ) G

Lo o 1)

O RR

U \1J
oY N (Ce
O ) W &)

XP-10i24

Fiat Head Screw M3 x 6mm
XP-40046

Eccentric Bushing Sel
XP-i0i27

Ol

Alu Shim 3 x 5.5 xImm
XP-10119 / XP-10240

Alu Rear Lower I-Piece Suspension holder — RR A 7\ 7N
||®|| @ Lol llwn @]
) Y @ \\_

Optional

Defaull Selup

Diagonal Offset

,,f =\“ Use either 0.5 or 1mm lo shift the rall center

) ina diagonal direclion from
the cenler.

Alu Rear Lower I-Piece
Suspension holder — RR

@ Horizontal Offset
\__J) Chaice of either 0.5 or I mm offsel
from cenler

Lo o 1)

O[@@

O

Brass RR | Piece Suspension Moun}
XP-10200

Flal Head Screw M3 x 6mm

Page 16
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ENEEUTE] !
I17. Anli-Roll Bar Assembly L.

Bag K, Bearing and Screw Bag

Anli-Roll Bar 1.3mm Front

XP-10177
Bearing

3x6x2.5mm

Anli-Roll Bar 1.2mm Rear I
XP-10i76 Alu Anli-Roli
Bar Bushing

@ Sel Screw M3 x 3mm

Bearing
3x6x2.5mm

Sel Screw M3 x 2mm

Alu Anti-Roll
Bar Bushing

i Sel S5crew M3 x 2mm
XP-4005i

Sel Screw M3 x 3mm
XP-40052

Bearing 3 x 6 x 2.5mm
XP-40060

@ Alu Anli-Roll Bar Bushing
XP-10i52

Sel Screw M3 x 2mm

XERESS
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Bag L and 0Oil Bag
@ Long Travel Short Shock Composile
5 Shack Top Connecler

e=——— XP-10724

o Long Travel Short Shack
,,./I’ Lower Connector XP-10724

Alu Short Shock Cap
XP-10578

Alu Lower Short Shack Cap
XP-10579

Alu Shorl Shock
Adjuslable Nut
XP-10580

|

Long Travel Alu Short
Shock Body
XP-10725

Oplional : XP-10718

;

H i

Short Shock Shaft
XP-10582

4 Hole Piston
XP-10i59

Shock Absorber Membrane
XP-10147

E-Clip 2.5mm
XP-40057

Shock X-Ring
XP- 10601

0 Ring For Shorl Shock Spring
Adjust Nut
XP-10607

Shaft Cover
XP-10iI59

Alu Short Shock
Adjuslable Nut

E-Clip 2.5mm

&

N
%’ 4 Hole Piston
)
hock Sha

Short S| ft

Cycle The Shock Shaft in a Upwards
And Downwards Malion To Bring
The Air Bubbles Ontop Of The Shock
Piston

Alu Short Shock Cap

= .ll—
Long Travel Short Shaock
Lower Conneclor
Long Travel Short Shock Composite
Shock Top Connecter
Shock Absorber
Install the shock Membrane

bladder slowly on
an angle as
shown.

il

XBERESS,

www.rc-xpress.com
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Short Spring Relainer
XP-10724
Shock Spring Medium (e 7
Silver P ‘ [Mm%w
XP- 10169 \ W] %’
Oplional NNV PF Pj’
XP-I0I68 (Soft) PN S

. ‘(,,/'aw NS -\/
XP- 10170 (Sliff) / ,

AT y Pivot Ball 5.5 mm
Body Height Adjuster o0 \
Support
XP-10863
Body Clip
XP-10055
Body Height Adjuster Support

%% KOOOOOOOOOOB
LV

Rear Body Post
XP-10863

Body Clip

Rear Body Post

as Left Side
@ Alu Shim 3 x 5.5 x Imm
XP-10240

@ Alu Shim 3 x 5.5 x 2mm
XP-10241

D][m Pivol Ball 5.5 mm
XP-i0i21

Round Head Screw M3 x 8mm
XP-40038

Round Head Screw M3 x 8mm

Alu Shim
3x55x2mm

5.5mm Ball 8mm Thread

g Round Head Screw M3 x 8mm
XP-10895

XERESS
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Same Step as
Left Side

Alu Shim 3 x 5.5 x 2mm

Bag Spacer

Alu 5him 3 x 5.5 x Imm

XP-10240

©
©

Alu 5him 3 x 5.5 x 2mm

XP-10241

s
R
m
£
&
g
s
(=]
=
5
=
]
m
=
n
a
5
U
i
S
[
u
q.
g
o
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Composite Ballery [ Note The Direclion
Adaplar A g@
Fiat Head Screw M3 x 6mm Composile Battery Holder Base B Back T
;’:’ ‘:?;:85“ ew M3 x 8mm “ PR Composile Baltery
- N { W NGl Adaptor A
o Flal Head Screw M3 x 14mm f?v‘. o) W Flat Head Screw &5
D xp-40114 ) \\\‘ M3 x Bmm 24
Round Head Screw M3 x I2mm ‘

XP-40040

Composite Baltery
Holder Post

For LCG Battery
XP-10717

Baltery Holder Spring
XP-10717

Baltery Holder Post
XP-10717

Composile Baltery Hoider
XP-10717

Composite Baltery Holder Post
E]DE For Slandard Battery
XP-10717
()

Composile Baltery Holder Base B Front
XP-10717

()] I

Composile Baltery Holder
Base B Back
XP-10717

Composile Baltery Adaplor A
OAO | xp-1o77

Composite Baltery Holder Base B Front

Note The Direction
Faces Upwards T ﬁ @) f:ﬁfﬁ

FUIAN_AHN /

Flal Head Screw
M3 x 8mm
anund’gead Screw Fiat Head Screw
X lemm g M3 x 14mm
Hex Set Screw é Battery Holder Spring

M3 x 4mm
1 Baltery Holder Past

Composile Baltery Hoider

% Composile Battery Holder Post
For Standard Battery

Composile Battery
Holder Post
For LCG Battery

2mm Composite Spacer

W Hex Set Screw M3 x 4mm
XP-40053

Inslaliation

Pre-thread Post
For Easy instaliation

.

Hold Baltery Hook
For Easier @

IXBRESS
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Lower Bumper
XP-10863

Bumper Plate For Light Bumper
XP-10863 Oplional XP-10243 , XP-10387

[

Front Body Post
XP-10863

OOOOOOOOOOOOOOOO(#%

DR1S Foam Bumper
XP-10926

Body Height Adjuster
Support XP-10863

Body Clip
XP-10055

=

Flal Head Screw M3 x 8mm
XP-40048

Composite Upper Bumper Plale
XP- 10817 Optlional XP-10925

.

I

Brass Lower Bumper Plate ( 90g )
XP-10927

25mm

Freely Adjust Height Of Post With Shims,
Change To a 16mm Screw if Needed

Flal Head Screw FM3 x I2mm
XP-40050

DR15 Foam Bumper

Bumper Plale Far Light Bumper

coooooo@poooooood

Fiat Head Screw M3 x 6mm
XP-40046

Front Body Post

ssssssscssnssassdd

Brass Lower
Bumper Plate

Lower Bumper

Composite Bumper Plale Support
XP-i0917

Flat Head Screw M3 x 6mm
Composilte Bumper Plate Support

Flal Head Screw M3 x 8mm

IXBRESS
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I Battery Nol inciuded |

I Cooling Fan Not Included 1

Doubie Sided Tape
Not Included 1

5

[ ESC Not Included 1

I Receiver Not Included 1

I Pinion Not Inciuded 1

Screw Bag

P2

K
%
7

D
Lock Nut 7mm

Lock Nut 7mm

g
S
A
b
=]
Nm
-
[}
o
3%
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EXELLTE;
Z A\

Parls List

MF1 Original Parts MF1 Original Parts
Model Number Product Name Model Number Product Name
XP-10009 Gear Differential Bevel Satellite Gears Set XP-10822 Composite Rear Upright 2 PCS [ Hard) V2
XP-10055 Body Clips 20pcs XP-10850 Separate Bulkhead - FL/RR (Low Anti-Roll Bar)
XP-10107 Composite Ball Bearing Tension Adjustment Hub 4pcs XP-10874 3x46.5mm Suspension Pivot Pin
XP-10114 Aluminum FF Lower 1 Piece Suspension Mount XP-10876 Driveshaft Protector Blade 4mm 8pcs
XP-10121 5.5mm Pivot Ball 8pcs XP-10883 Anti-Roll Bar Ball Joint Set
XP-10123 Aluminum 2 Piece Suspension Mount 2pcs XP-10895 5.5mm Ball 8mm Thread 4pcs
XP-10124 Aluminum RR Lower one Piece Suspension Mount XP-10917 Composite Bumper Plate Support
XP-10129 Aluminum 5mm Wheel Hub Red 2pcs XP-10923 Hard Strong Front And Rear Composite Suspension Arms V2
XP-10139 3.0mm Suspension Pivot Pin 4pcs XP-10926 DR1S Foam Bumper
XP-10147 Shock Membrane 8pcs XP-10927 Brass Lower Bumper Plate [ 90g ]
XP-10148 4.8mm Ball End 5mm Thread 10pcs XP-10963 MF1 Graphite 2.25mm Main Chassis
XP-10149 4.8mm Ball End Bmm Thread 10pcs XP-10964 MF1 Aluminum Motor Mount
XP-10150 4.8mm Ball End 8mm Thread 10pcs XP-10965 MF1 Graphite 2mm Topdeck
XP-10151 4.8mm Ball End 10mm Thread 10pcs XP-10966 MF1 Aluminum Servo Mount
XP-10156 Steel Turnbuckle 28 mm 4pcs XP-10867 MF1 Aluminum Steering Arm
XP-10158 Composite 1.17mm Hole Piston And Spacer Set XP-10868 MF1 Aluminum Steering Post 2pcs
XP-10163 Composite Servo Horn Belt Tensioner Set XP-10868 MF1 Aluminum Steering Plate
XP-10166 Steel Double Joint Universal Shaft 2pcs XP-10970 MF1 Center Pulley Shaft
XP-10168 Soft Spring Pair Black 2pcs XP-10971 MF1 Aluminum Front Shock Tower
XP-10169 Medium Spring Pair Silver 2pcs XP-10972 MF1 Aluminum Rear Shock Tower
XP-10170 Stiff Spring Pair Pink 2pcs XP-10973 MF1 Aluminum Upper Bulkhead
XP-10176 Anti-Roll Bar 1.2mm Front and Rear 2pcs XP-10974 MF1 Aluminum Camber Link Mount
XP-10177 Anti-Roll Bar 1.3mm Front and Rear 2pcs XP-10975 MF1 Aluminum Rear Stiffener Post Type A 2pcs
XP-10179 Gear Differential Gasket 5pcs XP-10876 MF1 Aluminum Rear Stiffener Post Type B
XP-10180 Composite Battery Stopper Set and Layshaft Bearing Holder Set XP-10877 MF1 Graphite 2mm Rear Stiffener
XP-10181 Gear Differential Spacer 5x15.5x0.4mm 10pcs XP-10878 MF1 Aluminum Rear Stiffener
XP-10182 Gear Differential Spacer 3.6x9.5x0.2mm 10pcs XP-10879 MF1 Graphite 3mm Rear Body Mount
XP-10183 Silicone Gear Differential O-RING 25x1mm 10pcs XP-10982 MF1 Composite Center Pulley 20T
XP-10236 4.8mm Ball End 5mm Thread 4pcs XP-10983 MF1 Aluminum Center Pulley Adaptor
XP-10237 4.8mm Ball End Bmm Thread 4pcs XP-10985 MF1 Center Pulley Adaptor Cap
XP-10238 4.8mm Ball End 8mm Thread 4pcs XP-10987 4.8mm Ball 4mm Thread 4pcs
XP-10239 4.8mm Ball End 10mm Thread 4pcs XP-10988 Bando Kevlar Drive Belt Front 3.5x243mm
XP-10240 Aluminum Shim 3x5.5x1.0mm Red 10pcs XP-10989 Top Deck Screw (2pcs)
XP-10241 Aluminum Shim 3x5.5x2.0mm Red 10pcs XP-11010 Gear Differential Case and Cover
XP-10247 Left and Right Hard Composite Steering Block XP-11016 4mm Aluminum Gear Diff Outdrive Adapter 2pcs
XP-10401 C Hub King Pin Set 2+2 V2
XP-10561 Bumper Body Post (Foam Bumer LIGHT) MF1 Option Parts
XP-10576 Rear Wheel Axle Model Number Product Name
XP-10578 Aluminum Short Shock Cap 2pcs XP-10178 Anti-Roll Bar 1.4mm Front and Rear 2pcs
XP-10579 Aluminum Lower Short Shock Cap 2pcs XP-10198 Brass 2 Piece Suspension Mount
XP-10580 Aluminum Short Shock Adjustable Nut 2pcs XP-10199 Brass FF One Piece Suspension Mount
XP-10582 Short Shock Shaft 2pcs XP-10200 Brass RR One Piece Suspension Mount
XP-10600 Silicone Gear Differential XRING 5x2mm 10pcs XP-10242 Brass Chassis Balancing Weights 10g 5g 4pcs
XP-10601 Shock X-Ring 10pcs XP-10334 398.3mm Spring Steel Double Joint Universal Shaft 2pcs
XP-10602 3mm Outer Suspension pin w,/ Groove 4pcs XP-10637 Aluminum FR One Piece Suspension Mount
XP-10607 O Ring For Spring Adjust Nut 4pcs [ Short Shock) XP-10638 Brass FR One Piece Suspension Mount
XP-10635 Grey Composite 4.8mm Fat Type Ball End 13mm 4pcs XP-10641 On-power Control System V2
XP-10636 Grey Composite 4.8mm Fat Type Ball End 15mm 4pcs XP-10718 Progressive Aluminum Short Shock Body 2pcs
XP-10717 Composite Anti Tweak Battery Holder XP-10811 Aluminum 2 Piece Suspension Mount 2pcs (+0.75])
XP-10724 Long Travel Short Shock Composite Shock Part XP-10812 Aluminum RR Lower one Piece Suspension Mount (+0.75)
XP-10725 Long Travel Aluminum Short Shock Body 2pcs XP-10891 Aluminum Servo Horn 17-21mm 23T
XP-10726 Lower Suspension Mount Spacer 0.5mm XP-10892 Aluminum Servo Horn 17-21mm 25T
XP-10810 Hard Strong Composite V2 C Hub 4 Degree XP-10925 Brass Upper Bumper Plate [ S0g ]
XP-10815 Separate Bulkhead - FR/RL {Low Anti-Roll Bar) XP-10835 On-power Control System V2 2 Deg Aluminum C-hub 2pcs
XP-10818 Body Support Brace XP-10836 On-power Control System V2 4 Deg Aluminum C-hub 2pcs
XP-10948 5.5mm Ball End 10mm Thread 4pcs
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